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Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a Iinel:l.
2. This book was prepared based on information available in Dec. 2024.
3. Parts are subject to changes in design without prior notice.
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MACHINE BODY




ERER
MACHINE BODY

— -
No. fﬁ;‘f’:& {QE'T% & £ DESCRIPTION

1 | 62031 1 | £ ARM TOP COVER

2 | 62428 1 | ARk GASKET ¢ 3mm

3 | 27177 6 | EiRIESD BOLT,SOCKET, M5 X 0.8 L= 16
4 162032 1 | REHN— T/T/LEVER COVER

5 | 28563 1 | XTFEAN—L®D BOLT,SOCKET, M5 X 0.8 L= 8

8 |62033 1 |coFav L DIAL CD

9 |60227-02 1 |CDEAXILARIL CD DIAL BUSHING

10 | 60127 1 |CDEAYILAL CD DIAL CAM

11 | 62034 1 |coDEAvILEY CD DIAL PIN

12 | 1917 1 |CDEANILRTYLY FEED CLUTCH SPRING

13 11392 1 |cDFA¥ I LiERal SCREW, 11/64 X 40 L=6.5

14 | B150607 1 | 34L%(h32.8mm) RUBBER CAP 32.8

15 | B117936 1 | TL%(h9.4mm) RUBBER CAP 9.4

16 | 62039 1 | @k FACE PLATE

17 | 27177 3 | miRiEsH BOLT,SOCKET, M5 X 0.8 L= 16
18 | 62004 1 |DDE—H—H/N— DD MOTOR COVER

19 | 28024 3 |DDE—Z—H/N—1EH BOLT,SOCKET, M5 X 0.8 L= 45
20 | 62042 1T | R# THREAD GUIDE

21 | 30075 2 | 8L BOLT,SOCKET, M4 X 0.7 L=8

22 | 62043 2 | BHIRT A RUBBER CUSHION

23 | 30066 6 |BFIRI LS BOLT,SOCKET, M5 X 0.8 L= 12
24 | 62044 1 | 9507 CLAMP

25 | 28563 1 | 95071k BOLT,SOCKET, M5 X 0.8 L=8

26 | 62045 2 | 557 CLAMP

27 | 30075 2 | 95071k BOLT,SOCKET, M4 X 0.7 L=8

28 | 62018C 1 |z EA%)LER) BUSHING ASSY

32 | 62625 1 | B=4—hn— MOTOR COVER

33 | 27176 2 | E—5—HhN—1t® BOLT,SOCKET, M4 X 0.7 L= 20
34 | 62622 1 | RyRATEEHN—(H) COVER (RIGHT SIDE)

35 | 62623 1 | RykFAhATEEHN—(E) COVER (LEFT SIDE)

36 | 62250 1 | ZLiR SRIDE PLATE

37 | 18028 1 | ZLiR1LESD SCREW, M5 X 0.8 L=5

38 | 27176 1 | ==5—hn—1t® BOLT,SOCKET, M5 X 0.8 L= 25
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ARM SHAFT MECHANISM




k]2 PR
ARM SHAFT MECHANISM

No. A ES | fEH &h 2 DESCRIPTION
PARTS No. | QTY.

1 | 62049 1 | L& ARM SHAFT

2 | 62050 1 |95 9hLE—23VhA CRANK MOTION CAM

3 | 18607 1 | 9529hL1E POSITION SCREW (LARGE)

4 | 62051 1 | 90EYIS 1L SET SCREW, M6 X 0.75 L=8

5 | 37185 2 | ikHRL SET SCREW, M6 X 0.75 L=6

6 | 62425 2 | LEBRAS—(4H) BR-COLLAR, U-SHAFT ASSY

7 | 62053 1 | REHF— COLLAR, BOBBIN WINDER

8 | 18028 2 | REHLT—LLH SET SCREW, M5 X 0.8 L=5

9 | 62054 1| RERTYLT BEARING

10 | 60009 1 | #EBRAS— BEARING COLLA (MIDDLE)

11 | 27172 2 | REBRAS—1EEH SET SCREW, M6 X 1 L=8

12 | 62055 1 | ERLNT—1)— UPPER BELT PULLEY

13 | 62051 9 | ERJLET—1—1E (A) SET SCREW, M6 X 0.75 L= 8

14 | 37027 1 | ERNLNT—1)—1E8 (B) SET SCREW, M6 X 0.75 L= 8

15 | 62651 1 | #4329 X)Lk TIMING BELT

16 | 62029 1 | E—32—#F®GED COUPLING (FRONT)

17 | 62051 2 | R7YOHF—LLDHHRL SET SCREW, M6 X 0.75 L=8

18 | 62051 2 | E—42—#FitLl SET SCREW, M6 X 0.75 L= 8

19 | 62013 1 | DDE—4—T—1)— DD MOTOR PULLEY

20 | 60116 2 | F—)—1k SET SCREW, M5 X 0.8 L=8

21 | 62059 1 | E%5— MOTOR

22 | 28068 4 | B—45—It&H BOLT,SOCKET, M5 X 0.8 L= 20

23 | 62022 1| LER(ER) UPPER SHAFT(REAR)

24 | 62494 1 | E—52—#FER) COUPLING(REAR)

25 | 17098 3 | E—4—#FIEHA SET SCREW, M6 X 1 L=8

26 | 27171 3 | E—4—#Fi1tHB SET SCREW, M5 X 0.8 L= 10

27 | 62057 1 | R7YLTE) BEARING COMP.







LEYRE R
UPPER FEED MECHANISM

DESCRIPTION

HaEs |EHK
No-1 bARTS No. | QTY. i &
1 | 62060 1| EEYEFEOYRCRHR)
1-1 | 62061 1| £EYERE
1-2 | 62062 1| £EVEREZDFE
1-3 ] 62063 1 | RLE>
1-4 | 62064 2 | it&R
1-5 | 37027 1 | RDLDEVIED
1-6 | 37185 2 | EYELESD
1-7 | 62065 3 | Pyir—
1-8 | 62652 1| ERYEHEDOYR
1-9 | 62067 2 | RY—7
1-10| 62068 1| EHEEY
1-11| 35034 1| E#EREoHL
2 | 62069 1 | &tELXE
3 | 62070 1 | LERHEY
4 | 35034 9 | IERNHERL
5 | 10599 1 | 7vdr—
6 | 62071 1 | $HEREERL—IL
7 | 62072 2 | EAL—ILLLYD
8 | 62073 1 | #E7ILNMER
9 | 60048 2 | ZzILMBZIESD
10 | 62074 1 | #ELETILMNERZ
11 | 62075 1 | ¢t EE
12 | 62076 1 | $ETILE
13 | 62077 1 | #tELETLE
14 | 62078 1 | etEfEEAE
15 | 62079 2 | $tELE#HHS—
16 | 35999 2 | etELEEHAS—LED
17 | 62080 1 | L BEAZILED
18 | 62081 1 | #HELEEARIL(R)

U/FEED CONN. ROD ASSY
UPPER FEED LEVER
CONNECTING LEVER, U-FEED
ECCENTRIC PIN

RETAINING RING, 8% 0.8

SET SCREW, M6 X 0.75 L= 8
SET SCREW, M6 X 0.75 L= 6
WASHER 8% 14 t =1

UPPER FEED CONNECTING ROD
SLEEVE ZSM-0810-10
CONNECTING PIN
BOLT,SOCKET, M6 X 1 L= 20
NEEDLE BAR BRACKET

PIN

BOLT,SOCKET, M6 X 1 L= 20
WASHER, 6

GUIDE RAIL, N/B-CLAMP
SCREW, M3 X 0.5 L=6

FELT RETAINER, N/B

BOLT SOCKET, M4 X 0.7 L=5
FELT RETAINER

NEEDLE BAR BRACKET SHAFT
FELT, N/B

FELT

SLIDE BLOCK, N/B-CLAMP
COLLAR

SET SCREW, M6 X 1 L=6
BUSHING, F

BUSHING, R
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QUICK REVERSE MECHANISM




W ER R R
QUICK REVERSE MECHANISM

No. AMEES | ER &h 2 DESCRIPTION
PARTS No. | QTY.

1 | 62082 1 | 7\yoL/—8h SHAFT, R-LEVER

2 62083 1 | /\yoLs— REVERSE STITCHING LEVER

3 | 62084 [ PAC/I7AC AT REVERSE STITCHING LEVER PAD

4 |31092 2 | oL N—IESD BOLT,SOCKET, M4 X 0.7 L= 12

5 | 62085 2 | vHLN—Fvbk NUT M4

6 |17059 1 | RV HMT SCREW FOR SPRING

7 |60125 1 | 1\ nN—8 R T 5 SPRING

8 | 62086 2 | oL N—EhS— SHAFT COLLAR

9 | 18028 2 | \YILN—EahS—I1E&H SET SCREW, M5 X 0.8 L=5

10 | 17095 1 | /Ny N—EhiE H iR RETAINING RING

11 | 62087 1 | \woLNN—Ef=5%E REVERSE LEVER SHAFT CRANK

12 | 31021 1 | 7\yOL N\ —Eh5FEHHsH1 L | BOLT,SOCKET, M6 X 1 L= 16

13 | 62088 1 | \woLN—ERf=5FEY CRANK PIN

14 | 62089 2 | \wHLN—E-HFEE L IESHER | RETAINING RING

15 | 62090 1 | ovarvdh CUSHION RUBBER

16 | 62091 1 | BTV —2IFEY PIN

17 | 28043 1 |BTYUVH—RITEV LS SET SCREW, M6 X 1 L=10

18 | 62093 1 |BTYYUS— BT CYLINDER MA20 X 25SCA

19 | 60387-05 1 | #F CONNECTOR APC4-01

20 | 62094 1 | ALy — AIR MUFFLER, BSLMO1

21 | 62095 1 |BTYUVE—F9oIL BT CYLINDER NUCKLE

22 | 62096 1 | ZYEREZ5F FEED ADJUSTING LEVER

23 | 31021 1 | EYEREE5EHORL BOLT,SOCKET, M6 X 1 L= 16

24 | 60195 1 | EYFREHESFEEY PIN, 6 X 25

25 | 62097 1 | EYEREEREY LINK PIN

26 | 62051 1 | EHEEVIED SET SCREW, M6 X 0.75 L= 8

27 | 62098 1| EYERENERS FEED REGULATING SHAFT CONN.

28 | 62099 1| EYREEEEE LINK PIN

29 | 62051 1 | 1Z3FEE LD SET SCREW, M6 X 0.75 L= 8

30 | 62100 1| EYFREEERE FEED REGULATING SHAFT CONN.

31 | 31021 1 | #oHRl BOLT,SOCKET, M6 X 1 L= 16

32 | 62101 1 | \woLN—ETw 2 (81 BUSHING, F

33 | 62102 1 | /N\yoLnN—#T v (%) BUSHING, R

34 | 60308 1 | 7vir— WASHER
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NEEDLE BAR AND THREAD TAKE-UP MECHANISM

¢ 8

d




St - RFFRA R
NEEDLE BAR AND THREAD TAKE-UP MECHANISM

1 62500 1| RFEGR) T/T/LEVER, ASSY
1-1] 62104 1 | XEEY PIN, T/TAKE-UP
1-2| 62105 1 |90EIZ2Y CRANK, 90
1-3| 62106 1| #HaE NEEDLE BAR CLAMP
1-4| 62107 1 | XEXZ THREAD TAKE-UP SUPPORT
1-5| 62108 1 | X#¥ THREAD TAKE-UP LEVER
1-6| 62109 1 | &tEOSUY NEEDLE BAR CRANK
1-7] 62110 2 | KFERTYLY BEARING
1-8| 62111 1| gHEfaER)—J SLEEVE
1-9| 62112 2 | REE LD T/T LEVER PINCH RING
1-10| 62113 1 | XEEHEY PIN
1-11] 62501 1| RB@Y)2Y EYELET
1-12| 62442 1| eHEfEEiEHal BOLT, M5 X 0.8 L= 10
2 60116 1 | XTFEVLED SET SCREW , M5 X 0.8 L=8
3 61036-A 1 | &4 NEEDLE BAR
4 31110-A 1 | #HaELkse BOLT,SOCKET, M3 X 0.5 L= 10

ZTRMDET—H A X(E P59 2SR

See table on P59 for gauges of other size.
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PRESSER FOOT LIFTER MECHANISM
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WA EITE®E

PRESSER FOOT LIFTER MECHANISM

No. AEES | EH &h £ DESCRIPTION
PARTS No. | QTY.

1 |62119 1 |z EFEs PRESSER BAR, LIFTER SHAFT

2 | 62086 2 |z EFEhS— SHAFT COLLAR

3 | 18028 4 | R LEFEHAS—LESD SET SCREW, M5 X 0.8 L=5

4 |62120 1 | A LEIFEL/N— P/B LIFTER SHAFT LEVER

5 | B149095 1 | #BALEIFE#T Y v— WASHER (PLAIN 6)

6 | 31021 1 |z EifEmal BOLT,SOCKET,M 6 X 1 L= 16

7 |62121 1 | A LEIFL/A—E) PRESSER LIFTER LEVER, ASSY

8 | 62124 1 | UA—2RTYLYG SPRING

9 |62125 1 | BALEFLA—E=5F PRESSER LIFTER BAR CAM

10 | 62126 2 | R EFL/N\—Bhf25FE1ESH | SET SCREW, M6 X 0.75 L= 8

11 | 62127 1 | BALEFLAN—HL PRESSER BAR LIFTER CAM

12 | 62051 1 | R LEIFLIN—hLIEDHA) | SET SCREW (A), M6 X 0.75 L=8

13 | 37027 1 | #BRLEIFL/N—hLiEHB) | SET SCREW (B), M6 X 0.75 L=8

14 | 62128 1 | Bz L@y P/B LIFTER SHAFT LINK

15 | 31021 1 | FLBfEH 1l BOLT,SOCKET, M6 X 1 L= 16

16 | 62129 1 | FLE#EEY PIN

17 | 60308 2 | FLERHE Ty vy— WASHER

18 | 62089 2 | FLE#HE DR RETAINING RING

19 | 62130 1 |FLFyoL FL CYLINDER NUCKLE

20 | 62131 1 | FLYYo 5 — FL CYLINDER MA25 X 50SCA

21 | 62132 1 | #F CONNECTOR PL401

22 | 62094 1 | ALy — AIR MUFFLER , BSLMO1

23 | 62133 1 |FLo)oa—x & FL CYLINDER BASE

24 | 38124 2 |FLYY A —2E1ED BOLT,SOCKET, M6 X 1 L= 25

25 | 62134 1 |FLov 5 —EY PIN

26 | 62089 2 | FLOY A —E VIR RETAINING RING

27 | 62135 1 | 2 LIFEA%ILET) BUSHING, FRONT

28 | 62136 1 | A EIFEAZIL(F) BUSHING, MIDDLE

29 | 62137 1 | A LEIFEAZIL(R) BUSHING, REAR
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FEED REGULATING MECHANISM(1)
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& Y 3R BT B AR (1)
FEED REGULATING MECHANISM(1)

— -
No. fﬁ;‘f’:& fIT%I. & £ DESCRIPTION

1 |62138 1 | 2YHEsS (38 FEED REGULATING BASE, ASSY

2 162139 1 | Vs (E) FEED REGULATING SHAFT, LONG
3 |62140 1| #YsAsnsE (%) FEED REGULATING SHAFT, SHORT
4 162086 2 | #YsREEHS— SHAFT COLLAR

5 | 18028 4 |H5—Lt® SET SCREW, M5 X 0.8 L=5

6 |17059 1 | RV ZITHRL SCREW FOR SPRING

7 | 62141 1 | BYRSHERTIVS SPRING

8 | 62142 1 | RTUDTHEMT SPRING GUIDE

9 |31092 2 | RTIVUTEITIED BOLT,SOCKET, M4 X 0.7 L= 12

10 | 62143 1 | EYFRE S8 AL (FT) BUSHING, FRONT

11 | 62144 1 | EYEREEEARIL (&) BUSHING, REAR

14
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FEED REGULATING MECHANISM(2)
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& Y 3R T £ (2)
FEED REGULATING MECHANISM(2)

No. AR ES | fEH &h 2 DESCRIPTION
PARTS No. | QTY.
1 |62138 1 | EYERETE G FEED REGULATING BASE, ASSY
1-1| 62145 1 | EVREE FEED REGULATING BASE
1-2 | 62051 2 | koHAL SET SCREW, M6 X 0.75 L=8
1-3 ] 37027 4 |1ERL SET SCREW, M6 X 0.75 L= 8
1-4 137185 3 |EvitkHRl SET SCREW, M6 X 0.75 L=6
1-5] 62146 4 |y LINK
1-6 | 62147 2 | UPEVGE) LINK PIN (S)
1-7] 62148 1 | UoEU(H) LINK PIN (M)
1-8 | 62149 1 |UIEUR) LINK PIN (L)
1-9 | 18028 1 |UvIEVIED SET SCREW, M5 X 0.8 L=5
1-10| 62150 1| FTEYEREZSE CONNECTING LEVER L-FEED
1-11| 27177 1 | #EHRL BOLT,SOCKET, M5 X 0.8 L= 16
1-12| 62151 1 | #EYayk FEED ROD
1-13| 62152 1 | FYVaykR7Y2y NEEDLE BEARING
1-14| 62153 1 | #EYVAL FEED ECCENTRIC
1-15| 62154 8 | =—KiLR7YLY NEEDLE BEARING
1-16| 62155 2 | V2T v— WASHER 7 X 13t =0.2

16
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FEED REGULATING MECHANISM(3)




& Y 3R T B £ (3)
FEED REGULATING MECHANISM(3)

No. A ES | fEH &R £ DESCRIPTION
PARTS No. | QTY.
1 | 62156 2 | FYRAMRY)2—1 & BASE
2 | 62489 2 |oury O-RING,16 X 1.5
3 | 62157 2 | EEEY PIN
4 | 62158 2 | EVFASHF v —Eh GEAR SHAFT
5 | 62159 2 | ElE&ER ADJUSTING STUD
6 | 62433 2 | ElgREALEOHE RETAINING RING, D13
7 | 62160 2 | EYREHRI) 21— ADJUSTING SCREW
8 | 62161 2 | RbwsR—Er PIN
9 | 60251 1 | EVIED(T) SET SCREW, M3 X05L=5
10 | 62162C 2 | BEYREEHS AV ILELCH) FEED ADJUSTING DIAL COMP.
12 | 62163 2 | EYREHFVv— PINION GEAR
13 | 62164 1| EYERETB Y (L) STITCH LENGTH PLATE, UPPER
14 | 62165 2 | BYREHA AV ILR—X FEED ADJUSTING DIAL BASE
15 | 62434 6 | RUV1—xERL SCREW, M4 X 0.7 L=16
16 | 62166 1| EVFETRE FEED ADJUSTMENT ARM
17 | 60189 1| EYFAEIBE Y ADJ. ECC. LATCH PIN
18 | 27172 1| BYREEIREE > LD SET SCREW, M6 X 1 L=8
19 | 17059 2 | RV ZIFHRL SCREW FOR SPRING
20 | 60125 1| EYRASBR TS CD SPRING
21 | 62167 1 EYERETE Y (T) STITCH LENGTH PLATE, LOWER
22 | 62168 1| EYERES YT — CYLINDER
22-1] 62251 2 | #F CONNECTOR
23 | 28024 2 | FYRSHI A —1E®D BOLT,SOCKET, M5 X 0.8 L= 45
24 | 62169 1| FVRET VA —%iRal SCREW M8 X 1.25 L=50
25 | 28070 1| FYERAES A —SKimtal vk | NUT, M8 X 1.25
26 | 62170 1| EYRAET oYy DIAL STOPPER
27 | 271177 2 | EYRHIOvILED BOLT,SOCKET, M5 X 0.8 L= 16
28 | 31017 1 | EviEs(L) BOLT,SOCKET, M3 X 0.5 L=8
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S ZEE = SR ETRE (1)
PRESSER MOVEMENT HEIGHT MECHANISM(1)

No. AEES | EH &h 2 DESCRIPTION
PARTS No. | QTY.

1 |62171 1 | L TEREHEEGD ADJUSTING BRACKET ASSY, UD

2 |62172 1 | L TEUVBRZEZTEY SUPPORT PIN

3 |62173 1 | REERMY/N— STOPPER

4 | 30066 2 | RbwsR—1E® BOLT,SOCKET, M5 X 0.8 L= 12

5 | 62092 1 | A&l SET SCREW, M6 X 1 L=16

6 |62174 1 | S L TEFREEH ADJUSTING SHAFT, UD

7 | 62086 2 | L TEREEHS— SHAFT COLLAR

8 | 18028 4 | L TFEREBEHS—LED SET SCREW, M5 X 0.8 L=5

9 |62175 1 | CDE#EZSFE CONNECTING LEVER, CD

10 | 62176 1 | COE#EEDFEEY PIN, CD

11 | 31021 1 | COEHE=HFEMDHIL BOLT,SOCKET, M6 X 1 L=16

12 | 60130 1 | CDSP#HTE 4L CD SP LATCH PIN SCREW

13 | 28070 1 | CDSPHHTE VLT vk NUT, M8

14 | 60125 1 | CDRTYLY CD SPRING

15 | 17059 1 | CDRTY T ZITHL SCREW FOR SPRING M5 X 0.8

16 | 62177 1 | E— CYLINDER ACQ20 X 45-B M6

17 | 60192-02 1 | #F CONNECTOR ALP4-M5

18 | 60123-03 1 | ALY — SILENCER AN120-M5

19 | 28024 2 | CDYYA—IES BOLT,SOCKET, M5 X 0.8 L= 45

20 | 60131 1 | CDFuoIL KNUCKLE

21 | 62178 1| L TEFREEAZIL (BT UD-ADJUSTING SHAFT BUSH, F

22 | 62179 1 | L TEREEAZIL (F) UD-ADJUSTING SHAFT BUSH, M

23 | 62180 1 | £ T=HEEAZIL (&) UD-ADJUSTING SHAFT BUSH, R

24 | 30804 1 | AR CHvk NUT, M6

20




S ZEE = SR ETRE FR(2)
PRESSER MOVEMENT HEIGHT MECHANISM(2)
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S EBE SHETREFRQ2)
PRESSER MOVEMENT HEIGHT MECHANISM(2)

No. A ES | fEH &h 2 DESCRIPTION
PARTS No. | QTY.

1 | 62171 1 | L TFEFEEEGR) ADJUSTING BRACKET ASSY, UD
1-1] 62145 1 | L T=HEE ADJUSTING BRACKET, UD
1-2 | 62051 2 | L TERFHEROAL SET SCREW, M6 X 0.75 L=8
1-3 137027 4 | L THREELD SET SCREW, M6 X 0.75 L=8
1-4] 37185 3 |UVPEVLESD SET SCREW, M6 X 0.75 L= 6
1-5] 62146 2 vy LINK
1-6 | 62147 2 | UvoEVGR) LINK PIN, S
1-7] 62148 1 | UPE () LINK PIN, M
1-8] 62149 1 |UVVEU(R) LINK PIN, L
1-9] 18028 4 | iRz ETFAYRIESD SET SCREW, M5 X 0.8 L=5
1-10] 62229C 1| HEE=5FEG) CONNECTING LEVER COMP.
1-11] 27177 1| e 5FERHDHAL BOLT,SOCKET, M5 X 0.8 L= 16
1-13| 62183 1 | @z L TFOYRRT7 YUY BEARING
1-14| 62184 1T |2 ETAHL INNER PRESSER CAM, UD
1-15| 62154 8 | =—FiRF7YLY NEEDLE BEARING
1-16| 62155 2 | OITvv— WASHER, 7 X 13t=0.2
1-17] 62185 1 | L TEREHERMy/— BOLT,SOCKET, M5 X 0.8 L= 10
1-18| 62186 1 | L TEREHEHT— COLLAR
1-19| 30066 1 | L TEREHEHT—LD BOLT,SOCKET, M5 X 0.8 L= 12

22




HSZ R
PRESSER BAR MECHANISM

@ )

—_
|
—_

~

(&}

15—

23



SR
PRESSER BAR MECHANISM

No. AR ES | fEH &h £ DESCRIPTION
PARTS No. | QTY.
1 | 62187 1| B ESEEEGR) PRESSER BAR CONNECTION ASSY
1-1]62188 1 | #HEZ TSk BRACKET
1-2 | 62189 1 | kb SHAFT, SLIDE BLOCK
1-3 | 60059 1 |EVIESD STOPPER CLAW
1-4 | 60064 1 |EVIE®TIESD SCREW
1-5]62190 1 | &Sy CRANK
1-6 | 62191 1| = XER CONNECTION
1-7 | 62192 1| R &R PRESSER BAR CONNECTION
1-8 162193 1 =X PRESSER CONNECTION PLATE
1-9 ] 62019 1| A E VIBRATING PRESSER BAR
1-10| 62017 1 |9z PRESSER BAR, OUTER
1-11] 62196 1| HAEREE2 CONNECTING PIN
1-12]| 62197 1| BAEREY CONNECTING PIN
1-13| 62198 1 | BREHEE 18 CONNECTING PIN
1-14| 62199 1 | BAERKBE N CONNECTING PIN
1-15| 62200 9 | #HAESEDT LI RUBBER CAP, 4.2
1-16| 62201 4 | RAERHE LD RETAINING RING, 6 X 0.7
1-17] 31021 1 | EEI S oDl SET SCREW ,M 6 X 1.0 L=16
1-18] 62253 1 | EV3RITHHLEAR PLATE
1-19] 37269 1 | EVRIFBAIEMRIE SCREW ,M 3 X 05 L=6
2 | 62202 1| 1EEs SHAFT
3 | 62203 2 | EEHS— COLLAR, UD ADJUST-SHAFT
4 | 18028 2 | EEAHS—1ED SET SCREW FOR,M5X 08 L=5
5 |62204 1 | HAEERR GUIDE PLATE
6 | 30066 2 | HAEERNRLSD SET SCREW ,M 5 X 0.8 L=12
7 | 62205 1 | WRERREHAI1VIL PRESSER ADJUSTING DIAL
8 | 62206 1 | BABERTYYT PRESSER SPRING
9 |62207 1 | ABRTYTFE Ty v— | P/BAR SPRING WASHER 1.45
10 | 62208 1| & ASJL(ED) BUSHING, F
11 | 62209 1 | HEEAR)L(F) BUSHING
12 | 62210 1| BEEARIL(E) BUSHING, B
13 | 62018C 1| #AHEAZILER) BUSHING ASSY
14 | 61020 1 | Az PRESSER HOLDING BRACKET
15 | 27174 1 | #HAfEEHEHal BOLT,SOCKET, M4 X 0.7 L= 10
16 | 62193C 1 | =XE) PRESSER CONNECTION PLATE COMP.
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TEYEFRM)
LOWER FEED MECHANISM(1)
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TEYER)
LOWER FEED MECHANISM(1)

No. A ES | fEH &h £ DESCRIPTION
PARTS No. | QTY.

1 | 62653C 1 | EYEEGRD FEED BRACKET ASSY

2 | 62212 1 | #YLETEYRERD) FEED ROD,UD ASSY

3 | 62213 1| #EYEH FEED SHAFT

4 |62214 1 | ETEh SHAFT, UD

5 | 60106 2 | L TEREH#HT— COLLAR

6 | 18028 2 | h5—Lt®H SET SCREW, M5 X 0.8 L=5

7 |62215 2 | EY&HhS— COLLAR, UD ADJUST-SHAFT

8 | 62216 2 | A5—L®H SET SCREW, M6 X1 L=6

9 | 62217 2 | FEYBHAS)L(ET) FEED SHAFT BUSHING, F

10 | 62218 1| FEYEAZ)L(F) FEED SHAFT BUSHING, M

11 | 62219 1| EYEHAZIL(R) FEED SHAFT BUSHING, R

12 | 62220 1 | ETFEARILED UD-SHAFT BUSHING, F

13 | 62221 1 | ETFEARIL(R) UD-SHAFT BUSHING, R
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TEYERQ)
LOWER FEED MECHANISM(2)
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TEYER2)
LOWER FEED MECHANISM(2)

No. A ES | fEH &h 2 DESCRIPTION
PARTS No. | QTY.
1 |62653C 1 | EYLEGERD FEED BRACKET ASSY
1-1] 62222 1| EYkE FEED ARM
1-2 | 62653 1 | EYVEE FEED BASE
1-3 | 62224 2 | EYLEAZL FEED SHAFT BUSHING
1-4 | 62225 1| EYBR)—T FEED ARM SLEEVE
1-5 | 62226 2 | EYETUY FEED INK ASSY, UD
1-6 | 62227 2 |V v— WASHER
1-7] 62228 1 | ZYLETUVIEY PIN
1-8 | 31094 2 | EYETIVUIE LD ER RETAINING RING, E5
1-9 | 62230 1 | FYVLETREEFEEY PIN
1-10| 62231 1| #YUBEY FEED ROD PIN
1-11] 27177 2 | EYBIREDHL BOLT,SOCKET, M5 X 0.8 L= 16
1-12| 18028 1 | EYBE>1ED SET SCREW, M5 X0.8 L=5
1-13| 62232 1 | ZYLTESE FEED CONNECTING ARM, UD
1-14] 31021 1 | ZYETEZEHEDOHRL BOLT,SOCKET, M6 X1 L =16
2 | 62212 1 | #YLETOYRED FEED ROD, UD ASSY
2-1] 62233 1 | #FYVLETOYR FEED ROD, UD
2-2] 62234 1| ETEhfE FEED SHAFT ARM
2-3 162235 1 | EYETHL FEED ECCENTRIC CAM
2-4| 62236 1 | 7YY BEARING
2-5| 62237 1 | ZEYLETERHERLC SHOULDER SCREW
2-6 | 10599 1 | SAsR L7y v— WASHER, 6
2-7137102 1 | SAgi vk NUT, M6
2-8 | 37027 2 | EYETHLIESD SET SCREW, M6 X 0.75 L=8
2-9 | 28058 1| ETFEmfEfmd 1l BOLT,SOCKET, M6 X 1 L=12
2-10| 31207 1 | ZYETFOYRTYS v— WASHER, 4
2-11] 62441 1 | #YVLETOvRrRL BOLT, M4 X 0.7 L=8
2-12| 62238 1 | ZYETFOYRRY—T SLEEVE
3 | 34008 2 | #EYREERLE BOLT,SOCKET, M4 X 0.7 L=14
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GAUGE PARTS
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7F— B
GAUGE PARTS
No. A ES | fEH &h 2 DESCRIPTION
PARTS No. | QTY.
1 | 61206 1| &H#R(1/47) NEEDLE CLAMP (1/4”)
2 | 60634 1 | RTIVVTEY SPRING PIN
3 | B140553 2 | &tik® SCREW, 1/8X40 L=4.5
4 | 60624-A 1 |$tR=ER THEREAD GUIDE
5 | B062630 1 | $tR=RLESD SCREW, 3/32 X 56 L=4
6 |16525C 1 | @z (1/47) VIBRATING PRESSER FOOT COMP. (1/4”)
7 |16525 1 ||z (1/47) VIBRATING PRESSER FOOT (1/4”)
8 | 10662 1T | z1ESH SCREW, 5/32X40 L=6.5
9 |10185 1 |58z (1/47) L/PRESSER FOOT (1/4”)
10 | 10937-01 1 | Z4oH—H—F FINGER GUARD
11 | 10677 1 | 7yiv— WASHER
12 | 18484 1 | MRS SCREW, 9/64X40 L= 11
13 | 62631 1 | &4k (1/47) THROAT PLATE (1/4”)
14 | 62743 2 | &L SCREW, M4 X 0.7 L=8
15 | 62641 1 | #EYtE (1/47) FEED DOG (1/4")
16 | 37064-A 1 | EYELESD BOLT,SOCKET, M4 X 0.7 L=38
17 | 37585 1 | Fvbk NUT M4
18 | 62626 2 | &Rt EHN—(1/47) COVER (1/4")
19 | 40152-A 4 |#iREEHN—LED SCREW, M4 X 0.7 L=6.5

FDOMDET—H A XL P59 #S

See table on P59 for gauges of other size.
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THROAT PLATE AND THROAT PLATE BASE
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k- iRt ERER%
THROAT PLATE AND THROAT PLATE BASE

BRES

%

No. &h £ DESCRIPTION
PARTS No. | QTY.

1 | 62613C 1| iR &G THROAT PLATE BASE, ASSY

2 | 62613 1| #HRt B QAXEA) THROAT PLATE BASE

3 | 62706 1 | EVRACF#MZ HOLDER FOR 62704

4 | 62703 1 | ZEYUR FEED PLATE

5 | 62705 1 | EYIRAIE FEED PLATE SLIDE BROCK

6 | 62708 1 | EYREE FEED PLATE CARRIER

7 | 62709 1| #YUREEEY PIN

8 | 18028 1 | EURLEEE R BOLT, SOCKET, M5 X 0.8 L=5

9 | 62704 1| ZYIRAIEEH FULCRUM FOR 62705

10 | 18028 1 | ZYRAIFTF#HLEAQL BOLT, SOCKET, M5 X 0.8 L=5

11 | 30601 2 | #tfRtELERL BOLT, SOCKET, M5 X 0.8 L=10

12 | 62742 2 | hELTEHN— COVER

13 | 60540 12 | hELEHN—LERL SCREW M4 X 0.7 L=8

14 | 62670 2 | Lk o64 RUBBER CAP, ¢ 6.4
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RUYER
THREAD TRIMMER MECHANISM

No. A ES | fEH &h £ DESCRIPTION
PARTS No. | QTY.

1 | 62696 1 |BEEAR FIXED KNIFE

2 | 62697 2 | BAEARLAL SCREW, M3 X 0.5 L=4

3 | 62695 1| #REEH SPRING, THREAD HOLDING

4 |62616 1 | BEARZE KNIFE BLOCK

5 | 62617 1 | BREIAR MOVING KNIFE

6 | 27174 1 | BREIARIESD BOLT,SOCKET, M4 X 0.7 L=10

7 | 62694 1 | BEARZELERL BOLT,SOCKET, M4 X 0.7 L=10

8 | 62618 1 | BEEIARZE MOVABLE KNIFE BASE

9 | 62693 1 | BREIARZEAR—H— SPACER (t=0.3)

10 | 18028 2 | EREIARZEIERL SET SCREW, M5 X 0.8 L=5

11 | 62692 1 | BREIARE]H KNIFE SHAFT

12 | 62690 2 | EREAREHT— COLLER

13 | 37116 2 | BREIAREHHT—1E4L SET SCREW, M6 X 0.75 L=5

14 | 62655 1 | RUIVL/AFR THRADE TRIMMER SOLENOIDO

15 | 62656 1 | RUVL /AR BRFE CONNECTOR

16 | 62698 1 | BRE) AR B0 KNIFE SHAFT DRIVING LEVER

17 | 62657 1 | RYVL/ARBEFIESD BOLT, SOCKET, M4 X 0.7 L=12

18 | 37309 2 | EREIAREFZDHELIESD BOLT, SOCKET, M4 X 0.7 L=7

ARIVUIFELCER Mz 2 MERLET,

This machine use two sets of the same parts.
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rELIEEE
ROTARY HOOK BASE MECHANISM
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AN Su =y £ SFE

ROTARY HOOK BASE MECHANISM

No. AEES | E% ah 4 DESCRIPTION
PARTS No. | QTY.

1 | 62665 1 | ZzLk FELT

2 | 62306 1 | mEREHLC ADJUSTMENT SCREW

3 | 62662 2 | HEREHEEERL SCREW, M4 X 0.7 L=8

4 | 62305 1 |oyvy O-RING, 3.5%1.2

5 | 62661 1 | mEFREHE OIL DISTRIBUTOR ASSY.

6 | 62667 1 oy O-RING, 13x%1.7

7 | 37269 1 | hFEAN—RFEHED SCREW, M3 X 0.5 L=6

8 | 62668 1 | hEAIN—REFITHh SPRING

9 | 62671 1 |EvfRl SKREW, M3

10 | 62672 1 | #—7+—ERLIER SPRING

11 | 62619 1 | hdhEHA—ER) HOOK COVER ASSY.

12 | 34629 2 | hFEHN—LERL SCREW, M4 X 0.7 L=8

13 | 62740C 1 | hELEGE) HOOK SADDLE COMP.

14 | 27172 1 | #1YL/4F1ERL SET SCREW, M 6 X 1 L=8

15 | 62675 1| BEEEIAREBIAIER DAL SCREW, M5 X 0.8 L=20

16 | 4135 1 | Fuk NUT, M5

17 | 31021 2 | hELELD SCREW , M6 X 1 L=16

18 | 18349 8 | hFELEELYD SCREW, M3 X 0.5 L=6

19 | 62674 1 | hELEHN—GE COVER (SIDE WAY)

20 | 62676 1 | hELXEHN—(TF) COVER (UNDER WAY)

21 | 62741 1 | hELXENILE HOOK SADDLE HOLDER

22 | 37229 2 | #tREtBE RLCEERL SCREW, M4 X 0.7 L=5

ARIVUIERICEMZE 2 ERALET,

This machine use two sets of the same parts.
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ANES S EER
ROTARY HOOK SHAFT MECHANISM

BRES

Bk

No. &h 2 DESCRIPTION
PARTS No. | QTY.

1 | 62678C 1| AhFEEGD HOOK DRIVING SHAFT, ASSY.

2 |62678 1| hEEh HOOK DRIVING SHAFT

3 | 62683 1 | hFE#ARTYLT (L) HOOK DRIVING SHAFT BEARING (U)

4 | 62682 1 | hFEE#;R)—T (L) HOOK DRIVING SHAFT SLEEVE (U)

5 | 62680 2 | AR—H— SPACER(t=02)

6 |62620C 1 | A—=TF+—xEED) OPENER LEVER, ASSY.

6-1] 62620 1 | A—T+—=x5& OPENER LEVER

6-2 | 62681 1 | A—FF—xEEY PIN

6-3| 62671 1 | A—FFr—xEE HRL SCREW, M3

7 | 62679 1 | A—TFTFr—xE8&FIVY CLAMP RING

8 | 31017 2 | kHRL SCREW, M3 X 0.5 L=8

9 |62731 2 | hFEEHRY—T(F) SLEEVE (L)

10 | 62730 1 | HhFEEBARTYZH(F) BEARING (L)

11 | 62690 2 | hEEHHS— HOOK DRIVING SHAFT COLLAR

12 | 37116 2 | hFEEAHAT—LESD SET SCREW, M6 X 0.75 L=5

13 | 62691 1 | h<Exv HOOK DRIVING PINION (SPAIRL)

14 | 37185 2 | ATEXVILESD SET SCREW, M6 X 0.75 L=6

18 | 62684 1 | RELHy—RA—T+— OPENER

19 | 62686 1 | A—TFF+—hLiL OPENER CAM

20 | 37229 2 | A—TFr—hLkd SET SCREW, M4 X 0.7 L=5

21 | 62685 1 | A—TF+—8h OPENER CAM DRIVING SHAFT

22 | 62687 1 | A=TFF+—8A2)L (48) OPENER SHAFT BUSH

23 | 62689 1 | A—TF+—#Fxv OPENER SHAFT PINION (SPAIRL)

24 | 38136 2 | A—TF—Em¥VviLsH SET SCREW, M4 X 0.7 L=4

ARIVVIERICHR Mz 2 MAEALE T,

This machine use two sets of the same parts.
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ROTARY HOOK
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nE

ROTARY HOOK

No. AR ES | fEH &h 2 DESCRIPTION
PARTS No. | QTY.

1 | 62624 1 | RE>V BOBBIN

2 | 62621 1| AEGER) HOOK COMP.

3 |62621-2C 1 | AEED BOBBIN CASE (BODY) COMP.
3-1]62621-02 1 | AnE BOBBIN CASE (BODY)
3-2 | 15040-10 1 | R#FAFEH TENSION SPRING
3-3 | 16407-12 1| RFFIERAFRLL TENSHION REGULATING SCREW
3-4| 16407-11 1 | RFAFIEREHRLE SCREW UNF No.4 X 40
3-5 | 14005-03 1 | IDFERA(ODEL) HOOK GIB
3-6 | 16407-04 3 | ALEHZAL HOOK GIB SCREW

4 |62621-1C 1 | A H5EEE) HOOK (BODY) COMP.
4-1]62621-01 4 | HAHE HOOK (BODY)
4-2 | 16407-07 1 | RERR THREAD GUARD
4-3 | 16407-08 2 | REALERLC THREAD GUARD SCREW
4-4 | 16407-05 1 | &2k NEEDLE GUARD
4-5 | 16407-06 2 | #t=ZHR1EAL NEEDLE GUARD SCREW
4-6 | 62621-03 1| #H=2WREAETHL NEEDLE GUARD ADJUSTING SCREW
4-7| 14005-19 1 | SAhEIZILE FELT
4-8| 27170 2 | hELRL HOOK SET SCREW M5 X 0.8 L=6
4-9 | 62621-04 2 | RSAKREY SLIDE PIN

5 |62621-05 1 | ZEsBhiklEta ANTI-SPIN SPRING

SVUIRECARmZE 2 MERALET,

This machine use two sets of the same parts.

40




I 1ESRER
LOWER SHAFT MECHANISM
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I ESRER
LOWER SHAFT MECHANISM

HaEs

Bk

No. AH & DESCRIPTION
PARTS No. | QTY.
1 |37185 8 |1EHl SET SCREW , M6X 0.75 L=6
2 | 62735 1 | RUYAHLE) THREAD TRIMMER CAM(L)
3 | 37027 4 | RYYHLIED SET SCREW , M6X 0.75 L=8
4 | 62700 2 | TEHS— LOWER SHAFT COLLER
5 | 62734 2 | TE#AHS—LESD SET SCREW, M6 X 1 L=4
6 |62702 2 | hEXEE COVER
7 |62712 1 | TEERT) 245 (h5—1F) (&) | LOWER SHAFT BEARING WITH COLLER (L)
8 | 62606 1| TEHED LOWER SHAFT, F
9 | 62713 2 | TEAYXY LOWER SHAFT GEAR
10 | 62701 1 | RUIVHLE) THREAD TREMMAR CAM(R)
11 | 62745 1 | FEARTY) 25 (h5—{F) () | LOWER SHAFT BEARING WITH COLLER (R)
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LOWER SHAFT, SAFETY CLUTCH MECHANISM

TH-RE2EE

43



T -ZE2KE
LOWER SHAFT, SAFETY CLUTCH MECHANISM

No | FRmES |EH = Z DESCRIPTION
PARTS No. | QTY.
1 | 62609 1 | BLKREY PUSH BUTTON
2 | 10673 1 | BLRERTY S PUSH BUTTON SPRING
3 | 62608 1 | #LREVEE PUSH BUTTON BASE
4 | 18065 2 | LR LB LED BOLT, SOCKET, M5 X 0.8 L=14
5 | 31094 1T |-y E-RING
6 | 62604 1 | ReEBES SAFETY CLUTCH BASE
7 | 37185 2 | RE2EEBLD SET SCREW, M6 X 0.75 L= 6
8 | 27170 2 | SET SCREW, M5 X 0.8 L=6
9 | 10618 1 | =B/ ER SAFETY CLUTCH RATCHET CONNECTING LINK
10 | 10620 1 | RE&EEEBIEY SAFETY CLUTCH THROW-IN LATCH PIN
11 | 10615 1 | R&EERIETH SAFETY CLUTCH LOKING LEVER SPRING
12 |1 10616 1 | R&EERHS SAFETY CLUTCH LOKING LEVER
13 | 62611 1 | ReEBRT)VY SAFETY CLUTCH THROW-IN LATCH SPRING
14 | 10617 1 | "eEB/IT SAFETY CLUTCH RATCHET
15 | 10613 1 | R&EERHEEY HINGE STUD
16 | 10614 1 | REEBEEY HINGE PIN
17 | 62605 1 | REEESH SAFETY CLUTCH DRIVING SHAFT
18 | 37026 1 | RE&EESHELRBL SET SCREW, M6 X 0.75 L=8
19 | 37185 1 | kRl SET SCREW, M6 X 0.75 L=6
20 | 62606 1| TEiE LOWER SHAFT, F
21 | 62607 1 | FEh(ER) LOWER SHAFT, R
22 | 62334 1 | AAIR T ($R) OIL PUMP ASSY
22-1| 62335 1 | AR THRIK OIL PUMP
22-2| 62336 1 | AAIRTEh OIL PUMP SHAFT
22-3| 39211 1 | AR TRF7YLG BALL BEARING
22-4| 62337 4 | A=y FNL OIL PIPE JOINT LARG
22-5| 37027 2 | AR TEIESD SET SCREW, M6 X 0.75 L= 8
22-6| 62461 2 | #Aman PLUNGER
22-7| 62338 2 | #manxrJYoy SPRING, COMPRESSION
22-8| 62339 2 | #Amantktkl SET SCREW, M10 X 1.5 L=10
22-9| 62340 2 | AANKRTHAL—IL OIL SEAL, 18 x24x 3
23 | 62092 1 | AR T1ED SET SCREW, M6 x 1 L= 10
24 | 62341 1 | T&#BRAS— BEARING ADAPTER SLEEVE
25 | 37027 2 | F#EhBRIES SET SCREW, M6 X 0.75 L= 8
26 | 60014 1 | T&#BR(#) BALL BEARING, L
27 | 62463 1 | T&BR(#) LR RETAINING RING, 52
28 | 62342 1 | TRILRT—— BELT PULLEY, LOWER
29 | 62051 1 | TRILLT—)—1Es SET SCREW, M6 X 0.75 L= 8
30 | 37027 1 | TRILLT—)—1Es SET SCREW, M6 X 0.75 L= 8
31 | 62341 1 | T&#BRHAZ— BEARING ADAPTER SLEEVE
32 | 37027 2 | FT&BRAS—LEH SET SCREW, M6 X 0.75 L=8
33 | 62341 1 | TE#BR(AD BALL BEARING, F
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co=p:: R bicd SN EED)

LUBRICATION(1)
No. AR ES | fEE 5B DESCRIPTION
PARTS No. | QTY.

1 | 62718 1 | #mFa—TA Oil tube ¢ 3x5mm
2 | 62719 1 | #HEF1—7 B Oil tube ¢ 6x8mm
3 | 62720 1 | #mFa—TC Oil tube ¢ 3x5mm
4 | 62721 1 | #mF2—T D Oil tube ¢ 3x5mm
5 | 62722 1 | #RmFa—TE Oil tube ¢ 6x8mm
6 | 62714 1| #&BEEF ) Y-JOINT.

7 | 62715 1| $&H#BF ) T-JOINT.

8 | 62723 1 | #&BEFa—TF Oil tube ¢ x53mm
9 | 62724 1 | #mFa—7T G Oil tube ¢ 6x8mm
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LUBRICATION(2)
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G - E R R fR(2)

LUBRICATION(2)
1 | 62344 [ I:: 2 OIL TANK
2 | 62345 2 | mEVO=vT L NIPPLE
3 | 62346 1 | 3o9%vyd OIL TANK CAP
4 | 62347 1 | AV T L RUBBER CAP, ¢ 15.4
5 | 62610 1 MA IR AR OIL TANK BRACKET
6 | 31092 6 | HAVILESD BOLT,SOCKET, M4 X 0.7 L=12
7 | 28563 2 | RAVOZARLESD BOLT,SOCKET, M5 X 0.8 L=8
8 | 62044 6 | sBNATH50T CLAMP
9 | 28563 6 | 571 BOLT,SOCKET, M5 X 0.8 L=8
10 | 62349C 1 | ¥R o300 OIL TANK COMP.
11 | 62349 1 | $&mED OIL TANK
12 | 62350 1 | $8RA I AR OIL TANK BRACKET
13 | 30075 2 | ¥/imEU1ED BOLT,SOCKET, M4 X 0.7 L= 8
14 | 62345 1| #mA =T L) NIPPLE
15 | 62304 2 | #HEO=vTIL(K) OIL PIPE JOINT (LARGE), M8 X1.25
16 | 62351 1 | $EarodLie RUBBER CAP
17 | 62352 1 | 43— 5F FILTER CONNECTOR
18 | 62460 1 | ¥AimfkF CONNECTOR
19 | 62354 2 | N\ATXEE SUPPORT BAR
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AR E R
THREAD TENSION

No. fﬁifﬁo_ LET%_ & % DESCRIPTION
1 | 62355 1| &G BOBBIN WINDER, ASSY

2 | 62465 2 | R&EILED SCREW, M4 X 0.7 L=10

3 | 62356 1| EmARENT THREAD HOOK

4 | 25893 2 | mABLLED SCREW, TRUSS M4 X 0.7 L=8
5 | 62525 1 | AFHGE) 248t TENSION BRACKET ASSY

6 | 25893 2 | AFRLESD SCREW, TRUSS M4 X 0.7 L=8
7 | 62397C 1 | BERMvFER) OPERATION SWITCH ASSY

8 | 27174 2 | R4 yFtykiEsh SCREW, M4 X 0.7 L= 10

9 | 62398C 1 | LEDSA ~#R) LED LIGHT ASSY

10 | 27174 2 | LEDSA kLS SCREW, M4 X 0.7 L=10

12 | 62526 1 | SAFk 248t TENSION BRACKET

13 | 62361 4 | REEHI) T — CYLINDER, ACQ10% 15

14 | 62362 12 | RBEHDI A —IED SCREW, M3 X 0.5 L=10

15 | 62469 2 | E—FFE TENSION ADJUSTING STUD, 1ST
16 | 62467 2 | oviarve—ul) WASHER

17 | 62468 2 |E—f5+m TENSION DISC

18 | 62366 2 |iBR&EERT)UY TENSION SPRING

19 | 62367 2 | E—RFFvr NUT

20 | 62471 4 | REBHEY PIN, TENSION RELEASE

21 | 62369 4 | RAFH TENSION ADJUSTING STUD
22 | 62478 4 | ovarIviv—(K) WASHER (L)

23 | 62371 8 |&A+FM DISC, TENSION

24 | 62437 4 | oy arIvv—() WASHER (M)

25 | 62373 4 |A—m DISC PRESSER, TENSION

26 | 62374 2 |@BEERT)T5 P14 TENSION SPRING ¢ 1.4

27 | 62375 4 | RAFFAYVIL TENSION NUT

28 | 62376 1 | REERALE THREAD GUIDE

29 | 62377 1 | REERALRBLLESD SCREW, TRUSS M4 X 0.7 L=5
30 | 62378 1 | RBEY THREAD GUDE PIN

31 | 62379 1 | RTVTHARLESHEY PIN

32 | 62380 1 | RBIZFRTIVT 8 TENSION ADJUSTING STUD
33 | 62381 2 | RTUVTHAR A SPRING GUIDE, A

34 | 62382 2 | RV HARRR—Y— SPRING GUIDE, SPACER

35 | 62383 2 | RTIVUGHAKB SPRING GUIDE, B

36 | 62384 1 | RTVGHAR Yy SPRING GUIDE, CUSHION

37 | 62385 1 | RBIERTILT R bysS— T/C SPRING STOPPER

3g | 62527 1 | RBIZERTILY 2Kt THREAD CONTROLLER SPRING
39 | 62387 1 | RBIERT)U TR SPRING ADJUSTOR

40 | 62388 1 | RBIERTYUJHE T v v— WASHER

41 | 62389 1 | RBIZRTIUT R RL SCREW, M3 X 05 L=5

42 | 61790C 1| RERATF () T/WINDER TENSION, ASSY

43 | 37229 1 | REAFLED SET SCREW, M4 X 0.7 L=5
44 | 62390 2 |iBERT)UT P12 TENSION SPRING ¢ 1.2

45 | 4137 1| Fubk NUT, M4
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BOBBIN WINDER MECHANISM
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REEERE
BOBBIN WINDER MECHANISM

No. AR ES | fEH &h £ DESCRIPTION
PARTS No. | QTY.

3 | 62355 1 | REEH) BOBBIN WINDER COMPLETE

4 |62355-01 1 | REZILER RUBBER

5 |61791-02 1 | R&EEHE BOBBIN WINDER WHEEL

6 |61791-03 1 | REZEHZ B-WINDER SHAFT BRACKET

7 | 61791-04 1 | REEEHS BOBBIN WINDER WHEEL LOCKING LEVER

8 | 61791-05 1 | #E5FREH BOBBIN WINDER SPRING PLATE

9 | 61791-06 1 | RBERTYLY SPRING

10 | 61791-07 1 | REZRITRZT SPRING HOLDER

11 | 61791-08 1 | RESET TR BOBBIN WINDER BRACKET

12 | 61791-09 1 | REVZITE BOBBIN BRACKET

13 | 61791-10 1 | REYAR THREAD TRIMMER KNIFE

14 | 61791-11 1 | RBELN— BOBBIN WINDER LEVER

15 | 61791-12 1 | RES=HFEHLL SCREW M4X0.7 L=12.0

16 | 61791-13 1 | REZFERAEH TV NUT M4

17 | 61791-14 1 | RYARILERL SCREW

18 | 61791-15 2 | REERIEHRZITLE SET SCREW M5X0.8 L=6

19 | 61791-16 1 | REZEHZ T SE BRACKET HOLDER SHAFT

20 | 61791-17 1| IlEA%R RETAINING RING

21 | 35979 2 | REFTIRTITIRLE SET SCREW M4X0.7 L=10

22 | 61791-18 1 | RESH BOBBIN WINDER SHAFT

23 161791-19 1 | R&ESHL SET SCREW M3X0.5 L=20

24 | 61791-20 2 |REVZITELE SET SCREW

25 | 61791-21 1 | REVIYY BOBBIN HOOK
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FERMvFER

MANUAL SWITCH MECHANISM

BRES

B

No. PARTS No. | QTy. An £ DESCRIPTION
1 | 62392 1 | RAYFHr—R SWITCH CASE

2 |62393 1 | RAYFLN— SWITCH LEVER

3 |62394 1 | RAYFEY PIN

4 |62395 1 | =Tk MAGNET

5 |62396 1 | RAYFRTILY SPRING

6 |62027 1 | RAYFEIR SWITCH PCB

7 |62474 3 | #vEYST Rl SCREW, ST 22X 6

8 |62026 1 | RAYF IR —b SWITCH PANEL SHEET

9 |62028 1 | RAYF7r—TIL(#8) SWITCH CABLE ASSY

10 | 62400 1 |LEDZA+E LED LIGHT BASE

11 | 62401 1 | LEDSA th/— LED LIGHT COVER

12 | 62402 1 | RSARRAYFL/N— SLIDES SWITCH LEVER

13 | 62403 1 | LEDSA FER LED LIGHT PCB

14 | 62474 3 | #vEVST Rl SCREW, ST 22X 6

15 | 62399 1 | LEDEMRY—TIL (#8) LED PCB CABLE ASSY

16 | 62398C 1 | LEDZ ~(#R) LED LIGHT ASSY

17 | 62397C 1 | BERAyF (FH) OPERATION SWITCH ASSY
18 | 62012C 1 |8/ ($R) OPERATION PANEL ASSY

19 | 62493 1 | REEYVHS— EYELET GUIDE

20 | 34008 2 | BE/RRILHIN—1ED BOLT,SOCKET, M4 X 0.7 L=14
21 | 27174 2 | BYE/NRILAIN—1ESD BOLT,SOCKET, M4 X 0.7 L=10
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ZER &R
AIR PRESSURE MECHANISM

BRES

B

No. PARTS No. | QTy. An 22 DESCRIPTION
1 | 62010 1| ERFERTHR SOLENOID VALVE PLATE

2 | 30066 2 | YRS BOLT,SOCKET, M5 X 0.8 L=12
3 | 62406 1| ERF6ESMR) SOLENOID VALVE ASSY,6

4 | 62475 2 | BHFLED SCREW, M4 X 0.7 L=30

5 | 62476 2 | RTVTIY — SPRING WASHER, 4

6 | 62477 2 | 7vir— WASHER, 4

7 | 62407 1 | axro2—GDA CONNECTOR ASSY, A

8 | 62409 1 | axo52—#)B CONNECTOR ASSY, B
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4= mBE &R

ACCESSORIES
No. ff\f‘f’:o. g@ﬁ & £ DESCRIPTION
1 | NO123 6 | £tDPx17 #23 NEEDLE,DPX 17 (# 23 )
2 | 62624 6 | RE> BOBBIN
3 | 20333 T | RALVF 1.27mm HEXAGONAL WRENCH, 1.27
4 | 1872 1 | RALVF 1.5mm HEXAGONAL WRENCH, 1.5
5 | 19456 1 | RALYUF 2mm HEXAGONAL WRENCH, 2
6 | 19457 1 | RALUF 25m HEXAGONAL WRENCH, 2.5
7 | 19458 1 | RALYF 3mm HEXAGONAL WRENCH, 3
8 | 15571 1T | RALUF 4mm HEXAGONAL WRENCH, 4
9 | 19460 1T | RALYF 5mm HEXAGONAL WRENCH, 5
10 | 19461 1 | RS+ 6X7 SPANNER (6 X 7)
11 | 62490 1 | X/848X10 SPANNER (8 X 10)
12 | 25649C 1| FSAN—ERtvh) SCREW DRIVER COMP.
13 | 8124-LS 1T | Ez—=1LHhn—(R) VINYL COVER (LONG)
14 | 8132-A 1| @ ACCESSORY BAG
15 | 10947 1 | RiItvk THREAD STAND CPL.
16 | 11196 1 | Extyk TWEEZERS
17 | 62414 2 | VY HINGE
18 | 62481 4 | EVDLES HINGE SCREW, M6 X 1 L=16
19 | 62415 2 | EVORIFT L RUBBER CUSHION
20 | 62482 6 | EVORITTLLESHRRL WOOD SCREW
21 | 62417 1 | AT OIL PAN
22 | 15081 8 | JAZITH TRl WOOD SCREW, ST 4.2 X 16
23 | 62418 1 | LF¥aL—4— REGULATOR
24 | 11193 1T | AA4NE2y OIL TANK
25 | 8125 1 | mEL OILER
26 | 60541C 1 | RRMyFtEvb KNEE SWITCH, ASSY
27 | 40253 4 | Ral WOOD SCREW, 4.1 X 25
28 | 62036 1 | 2&RFAFER) T/WINDING TENSION, ASSY
29 | 60699 1 | AE#ERCEL HEXAGONAL WRENCH, 2.5
30 | 60546 1 | BYEE AT av) HANGING RULER(OPTIONAL PART)
31 | 62423 1 | EREIfE A Tay) RULER BRACKET(OPTIONAL PART)
32 | 62484 4 | EHEEAAESIESD (T 3>) | SCREW M6X1 L=12(OPTIONAL PART)
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TABLE OF GAUGE PARTS

805\53
L N
R 3 :
>
8031
gt EHik(4E) HELREN Rz (48) NMEZ 240 H—H—F
VIBRATING
LIFTING FINGER
GAUGE SIZE NEEDLE CLAMP THREAD GUIDE PRESSER FOOT
ASSY PRESSER FOOT GUARD
Inch | mm COMPLETE
1/4 6.4 61206C 60624-A 16525C 10185 10937-01
5/16 | 7.9 61252C 60624-A 16526C 10186 10937-02
3/8 95 61253C 60625-A 16527C 10187 10937-02
el
0 0)
0 0)
L /
s 445 BYE | SREAN-5)| HEEAA-E)
GAUGE SIZE COVER COVER
THROAT PLATE FEED DOG
(LEFT) (RIGHT)
Inch | mm
1/4 6.4 62631 62641 62626 62626
5/16 | 7.9 62632 62642 62627 62627
3/8 | 95 62633 62643 62614 62614
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SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho,Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561(Overseas dept.)

FAX: 81-47-420-3560

E—mail: exsales@seiko—sewing.co.jp

https://www.seiko—sewing.co jp/en
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